Manual no. 8000345-02 180423

Tip-Roller
45m-54m-6,3m
(kivéve 6,3 m m/560 mm & 620mm Cambridge,

550/600 mm Star rings, 550/600 mm Crosskill rings &
550 & 600 mm 2D Corrugated rings)

SHE-VA

N. A. Christensensvej 34
DK-7900 Nyksbing Mors
Tel: 97724288

Fax: 97722112
www.he-va.com






Tartalomjeqyzék

EC MEGFELELOSEGI TANUSITVANY ...oootiiiiieiciie sttt 4
DesCription Of the MACKINE ........cvii e et e e e re e re e ne e 4
D] Y= Y O 1= Tod RSSO 4
TrANSPOIT BIaCKELS .....c.viieieiiecie ettt et e st e e e e s e s ae e teeneestaeteeneesnaesreeneennes 4
] 0 LToL | 1ToF= o] o USSR PTROSRSS 5
TecniCal SPECITICKALIONS ..ottt b ettt 5
OPEratiNng INSTFUCTIONS ....cvviivieiicic sttt et e st e et e e s e s aeeseeeseesteesbeaneesteasaeeneessaenteaneenres 5
ATLACHIMENT ... bbb bbbt bt e s e b e bbb bbb e n e 5
L5 L5 0 TP PT PR PTPP 6
R4 A =T T 0] 1 T oSSR 7
(T =11 =T - TSP SRR 7
[0 o] g Tor= 11 (o] 1 g - U PSSR 8
Safety at the TIP-ROIET ... ettt e e s teeee e st e sbaeteaneenre s 9
Safety Instructions, regarding HydrauliC SYStem..........ccccoviiiiiiiicce e 10
DISPOSAL ... E e bR bR R £ Rt b e bbbt b e e n e 10
Markings 0N the MACKINE...........c.ooiiiiecec et e e te e s e e beaneesre s 11
Safety — and other markings on the machine.............ccccoooeiieii i 11
N[0 (=TT U PR OPPPTPPPRROPRN 12
E N G US4 [ 151 T 1T o 1= USROS 13
Vonoérad, 2010. majusa eldtti gépekre vonatkozoan ............ccocvviiiiiiiiiiiii 13
Vonorad 2010. majusa UtANT GEPEKNEL ..o e 15
KOZEPSO TAZ ..ot 17
ZEISO TAGOK ...ttt 18
Ko6zépso tag, 620mm-es gytirtivel ellatott gépeknél, 342089 alvazszamu gépek utan ............cccevveeneene 19
Sz£1s6 tagok 620mm-es gytriivel szerelt gépeknél, 342089-es alvazszamu gepek Utan...........c.ccceeeee. 20
HENQEIDIOKKOK ...t et e e s b e et e e s e s aa e teenaesteeaeeneesres 21
HIAFQUITKA FENUSZET ...ttt ettt e te e s e sre e e eneesaeeteeneesreeneeaneennees 23
SPriNG-BOard SIMITO........ccueiiiiieie e e s te et e s esbe e beaaeesbeesaeeneeareeeeans 25
Munkahenger felszerelése a Spring-Board SIMITOra ............cccooveiiiiii i 25
Spring-Board Simitd, KOZEPSO LAZ .......ververieiiieiieieiieite sttt 25
Pring-Board Simitd, SZEISO taZOK..........ccuiiiiiieiiiiii s 29
LED VIIAQITAS ...ttt bttt ettt e bt bt e st e s et e e e benbeebeebeereeneeneenees 32
KOZUTET VITAGTTAS. ...ttt bbb bbbt ettt bbbttt 32
KAPCSOIAST FJZ ...ttt bbbttt bbb bbbt ettt b e bbb 33

GYOTSCSEIEIO TEIMASZET ... etttk she et e e he et e s ke e e bt e b e e e bt e saeeenbeesbeeanneesneeanbeennneas 34



EC MEGFELELOSEGI TANUSITVANY

az EU 2006/42/EC gépdirektivajanak megfelel6en 2009. December 29-t4l alkalmazva:

HE-VA ApS
N. A. Christensensvej 34,
DK-7900 Nykgbing Mors

megerdGsiti, hogy az alabbi gép gyartasa a 2006/42/EC hivatalos direktiva szerint vald

A tanusitvany a kdvetkezd gépekre érvényes:

Tip —Roller 4,5m—-5,4m —6,3m

Nykgbing the 29th December 2009 /4% Z/V%\"——*v

Villy Christiansen

The undersigned is furthermore authorised to compile technical documentation for the above machine.



g HE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Description of the machine

The Tip-Roller is a 3-sectioned hydraulic, wheel mounted roller. Tip-Roller is to be used for packing the
top soil, to maintain the content of moisture in it, and to eliminate not solid stones from the surface of the
cultivated area.

The roller sections has an independent suspension. Side sections are center-mounted in an intermediate
joint, connecting the side sections to the wheel frame, which gives the sections a perfect adaption to the
ground in uneven areas. The changing between transport- and work position is by hydraulic force. The

roller has a low and compact transport position with a width of 2,2 or 2,42 meters.

Read the manual before operating the roller and strictly follow the safety instructions.

Delivery Check

Check the roller for any damages. Check the hydraulic hoses for cuts and squeezing damages. Check also
the other hydraulic components, are not damaged during transport.

Check that the frame construction has not been damaged. You should also check that the roller blocks
have not been exposed to impacts, which may have damaged the cast roller rings or the double-sealed ball
bearings.

Finally check that the transport wheels are tightened and OK.

Check the air pressure in the tyres according to Technical Specifications chart next page

Instructions for unloading and final assembly

In order to minimize the roller’s space during transport, the roller is supplied partially separated from the
factory. If the machine is delivered unassembled, it must therefore be completely installed first.

Transport Brackets

At delivery the machine is mounted with brackets for hoisting gear, which
IS not painted.

These brackets is for attachment of chains or straps, when loading or
unloading the machine from the transport vehicle, and they must be
dismantled before use.




gHE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

18/04-2023

Specifications

3-section hydraulic wheel-mounted field roller with free movement in all sections. The roller is delivered
with a working width of 4,5 - 5,4 - 6,3 meters, respectively, with 6 different ring types: cambridge- cam-
star- 2D wave- cross-kill ring and rigid roller.

Tecnical specifickations

Work width m. 45 54 6,3
Width in workposition m. 4,75 5,64 6,55
Length m. 4,0 4,0 4,95
Transport width m. 2,2 2,2 2,42
Ivrjlrxﬁﬁgu':iagé‘ég‘duipmem 1,62/2,44 1,6212,44 1721254
Weight kg basic machine 1.510 - 2.810 1.880 - 3.240 2.110 - 4.190

depending on ring type

Wheel size

10.0/75x15,3 - 10 PLY

11.5/80x15.3 - 14 PLY

400/60x15,5 - 16 PLY

Max tyre pressure bar/psi

3,9/57

4,7/68

4,3/62

Oil pressure

min. 150 bar

Hydraulic outlets

2 pc doubble function

Quick couplings, standard

Sterling type E 402

Hydraulic oil

Hydro Texaco HD32, Specification DIN 51524-3 / 1ISO 11158 L-HV

Attachment

Operating Instructions

On delivery the roller is in transport position. When the roller is attached, check that the towing hook
height is 500-600 mm. Reverse the tractor, put in and secure the draw bolt.

Attention:  Check that the towing eye fits the hight of the tractors drawbar

800 - 900 mn

500 - 600 mm




Raise the support leg and place it in the transport fittings on top of the drawbar. Now fit the four
hydraulic hoses.

The hoses for the tip cylinder are provided with red tie strap.

The hoses for the wing cylinder are provided with blue tie strap.

Important:

Check that the male end mounted by the factory fits the female end of the
quick couplings of the tractor.

Now pressurise the tip cylinder (red) so that the side sections are tipped free of
the transport fittings.

Then the wing cylinder (blue) is pressured so that the wings are turned as much
back as possible.

Now relieve the pressure on the tip cylinder, and the roller will tip forward down
to working position. When the bottom has been reached, let go of the hydraulic
handle and the roller is ready for use.

Transport

At change-over for transport, the roller is tipped totally backward by pressurising the tip cylinder.

Now pressurise the wing cylinder so that the side sections turn forward, towards the stop on the transport

fittings of the drawbar.
When both sides lie in parallel with the drawbar, they are lowered down into the transport fittings by

unpressurising the tip cylinder. Then relieve the pressure on all hydraulic hoses, and the roller is ready for

transport.

INSTRUCTIONS FOR TRANSPORT AT PUBLIC ROADS:
Before transport at public roads, make sure that the attachment of the implement to the tractor, is in accordance
with the local rules and regulations in force (permitted total weight, permitted axel load, transport width,
lights and warning signs).

FRONT AXEL LOAD:
When the implement is attached and at maximum load, the tractors driving properties must be ensured.
Check that the front axel is sufficiently loaded. The front axel load must be at least 20% of the tractors
weight. Permitted axel load and total weight for the tractor must be respected.

NB! The driving, controlling and braking properties are affected by the attached implement




gHE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

18/04-2023

When rolling

Speed: max. 10 km/h.

When turning, drive in wide curves as far as possible. The turning should be performed no sharper, than
all roller rings are still rotating forward.
Only lower the wheels when making ready for transport position.
Do not drive over any large stones, which are not moveable.

Karbantartas

A. Kb. 10 munkaora utan ellendrizziik a kerekek nyomasat, a csapagyakat és a kerékanyakat.
Ellenérizziik a tdmlbket, csatlakozokat és munkahengereket, hogy nem folynak-e €s nem

lazultak-e ki.
Maximum torque according to 1SO 898-1 in Nm. With lubricated thread
Metric thread Quality 8.8 Quality 10.9 Quality 12.9

M10x1,5 38 54 63
M12x1,75 66 95 110
M14x2,0 105 150 176
M16x2,0 164 235 274
M18x2,5 233 323 377
M20x2,5 331 458 535
M22x2,5 450 622 727
M24x3,0 572 791 925

Wheel nut M18x1,5 fine thread 360 Nm

Wheel nut M22x1,5 fine thread 550 Nm

B.  Kb. minden 10 munkadra utan zsirozzuk az ésszes forgd alkatrészt az oldaltagoknal és
ugyancsak zsirozzuk a harom zsirzépontot a szarnyak munkahengerénél. Minden 30 munkadra
utan zsirozzuk a billenté munkahengert, a billentd munkahenger csapjait és a harom
zsirzpontjat a vonorudnak.

C. A szezon utan zsirozzuk a hengert és toltsiik fel olajjal. A munkahenger szarakat zsirozzuk or

conservation oil.




18/04-2023

gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

Lubrication chart

WO

I

i ///
/

i

A
pple o

i
i /(/,W

A

10 hours

fojlding cylinder 2 pc on pin for Win

30 hours

Cylinder end of tip cylinder
30 hours

3 nipples on pivot joint between rear drawbar and
wheel frame 30 hours

|
i o L el ] oy

1 nipple on each Spring-Board cylinder
10 hours

2 nipples at track eradicator cylinder
10 hours




g HE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Safety at the Tip-Roller

Do not operate the machine, if any people® are at risk in the dangerous area.?

When persons are at risk in the dangerous area (e.g. when doing adjustments, maintenance or connect or
disconnecting), the following points must be met:

e Lower the machine on solid ground.
e Hydraulic must be relieved.
e Tractor must be turned off, and the key removed.

e Driver must be aware of, when operating that there is no persons at risk in the
dangerous area.

e He-Va cannot be held responsible for any falling accidents due to washing
lubrication and other maintenance tasks

e By the time tires will become tender and explosion danger can occur, when
transporting or when controlling tire pressure

e Drive carefully when going from road to paddock and opposite. Be aware of ditches
along the road and holes in dirt roads, because gravity point is reasonable high in
transport position. Specially when additional equipment is mounted

e The machine must not be operated by persons who have not been properly instructed
or trained

Most accidents when operating the machine, transporting and doing maintenance occurs, when avoiding
the most simple safety regulations.

For this reason, it is of highest importance, that any person who is operating the machine, strictly follows
the safety regulations and other instructions, which belongs the machine.

The machine must only be operated, maintained and fixed by persons, who is confidential with and
skilled for this work and is aware of moments of danger, which can occur.

ATTENTION!! Rotating parts and loose in a loose condition, is a dangerous combination.

IMPORTANT!! It is strictly prohibited for any person to take place on the frame of the
machine, when it is either operating or the tractor is idling.

1 People at risk: Any person, who is completely or partially in the dangerous area.
2 Dangerous area: At the machine and underneath it, and in distance of 4 m from it.

9



g HE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Safety Instructions, regarding Hydraulic System

1. The highest allowable pressure, is 225 bar.

2. Itis recommended to mark the hydraulic connections between the implement and tractor, to avoid
incorrect operation!

3. When checking for hydraulic leeks, suitable safety gear must be used due to danger. (Safety
goggles, gloves, etc.)
At high pressure, Hydraulic oil can penetrate the skin and course serious injuries.
At injuries, consult a doctor immediately. RISK OF INFECTION!

4. Before any work at the hydraulic system, the implement must be lowered to solid ground.
Pressure must be relieved, engine stopped, and ignition key removed.

5. Check the hydraulic hoses on a regular basis, however, every six months as a minimum due to any
cracks, wear and tear, etc. Replace any defective hoses immediately.

6. Hydraulic hoses lasts for no more than 5 years.
New hydraulic hoses must be identical to the manufacturers specifications.

Disposal

When, after many years of use, the machine is to be regarded as end-of-life, it must be disposed of to a
registered and approved product dealer. This will carry out the statutory discharge and disposal of
hydraulic oil, as well as sorting materials for further processing for recycling.

10



_é HE-VA Tip Roller 4,5/ 5,4/ 6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Markings on the machine

Several markings are located at your machine, which contains safety regulations and other instructions to inform
about correct operating.

Please read these instructions carefully, and make the driver aware about the markings and safety regulations in
this Operating Instructions. Keep the markings clean and readable. If they are not, they must be replaced.

Safety — and other markings on the machine

Study the Operating Instructions thoroughly before any operation
of the machine and observe all safety instructions.

oy
-
-
| S—

1]
W Take care that no persons are within the machine’s hazardous
N >E< >§< 7 area during the unfolding and folding procedure.

9 8500 002

Plate with number and year of manufacture.

Identification marks for the hydraulic system:
Red:  Tip cylinder

Blue: Folding cylinder

Green: Aditional equipment

HUSK - s . . L
ACH.,U:;%‘:;:::,%N Tighten up the bolts regularly. If this is not performed, our

EFTERSP/END BOLTE warranty obligations will no longer apply.
TIGHTEN UP THE BOLTS

BOLZEN NACHZIEHEN
RESSERRER LES BOULONS

11



éHE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Notes

12



éHE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Alkatrész lista, henger

Vonorud, 2010. majusa elotti gépekre vonatkozoan

O
23
P 5
>
o

13



gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos. Qty. Designation 45m | 54m | 6,3m
1 630751000 | Front drawbar (Danish) 1 1 1
1 630876000 | Front drawbar (German) 1 1 1
2 690141100 | Support leg 3500 kg (Danish) 1 1 1
2 690141101 | Support leg 3500 kg (German) 1 1 1
3 69516094A |Pin 916 1 1 1
4 0377400 Hairpin g4 mm 1 1 1
5 0235040 M10x25 bolt 2 2 2
6 630771200 |Parking device for hose 1 1 1
7 690210212 |Weld. pl. f/double tube support (914, @15, 16, g18) 1 1 1
8 690210210 | Tube support, double g14/914 2 2 2
9 690210211 |Top pl. f/double tube support (914, 915, 16, g18) 1 1 1
10 | 690210213 |Screw for double tube support (914, 915, 16, 18) 1 1 1
11 | 630715000 |Back drawbar 1
11 | 630725000 |Back drawbar 1
11 | 630755000 |Back drawbar 1
12 | 690103128 |Bolt M16x65 10.9 6 6 6
13 0272900 Facetted disc @16 12 12 12
14 0264090 Self-locking nut M16 6 6 6
15 | 630530300 | Transport fittings @450 mm 2 2 2
15 | 630530400 | Transport fittings @510 mm 2 2 2
16 0272900 Facetted disc @16 4 4 4
17 | 690103124 |Bolt M16x35 mm 4 4 4
18 | 69530145G |Pin @30 L=145 2 2 2
19 | 630532600 |Locking bush for pin head 3 3 3
20 | 690101101 |Bolt M12x25 3 3 3
21 | 69530175G |Pin @30 L=175 1 1 1
22 0432510 Lub. nipple M8 3 3 3
23 | 690141211 |Drawbar (Danish) 1 1 1
24 | 690105003 |Drawbar (German) 1 1 1

14



18/04-2023

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

HE-VA

Vonoérud 2010. majusa utani gépeknél

- -%\

e

15




gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos. Qty. Designation 45m | 54m | 6,3m
1 | 630757032 |Front drawbar 1 1 1
1 | 630757097 |Front drawbar for new parking device for hoses 1 1 1
2 | 690141100 |Support leg 3500 kg 1 1 1
3 | 69516094A |Pin gl16 1 1 1
4 | 690133005 |Hairpin g4 mm 1 1 1
5 | 690103075 |M10x25 bolt 2 2 2
6 | 630771200 |Parking devise for hose 1 1 1
7 | 690210212 |Weld.pl. f/double tube support (214, 915, 16, g18) 1 1 1
8 | 690210210 |Tube support, double g14/g14 2 2 2
9 | 690210211 |Top pl. f/double tube support (214, g15, 816, 218) 1 1 1
10 | 690210213 |Screw f/double tube support (¢14, 15, 916, 218) 1 1 1
11 | 630715000 |Rear drawbar 1
11 | 630725000 |Rear drawbar 1
11 | 630755000 |Rear drawbar 1
11 | 630536200 |Rear drawbar up to @620 rings from machinno. 342089 1
11 | 630546200 |Rear drawbar up to @620 rings from machinno. 342089
12 | 690103275 |Bolt M16x65 10.9 6 6
13 0272290 | Facetted disc @16 12 12 12
14 | 0264090 |Self-locking nut M16 6 6 6
15 | 630530300 |Transport fitting @450 mm 2 2 2
15 | 630530400 | Transport fitting @510 mm 2 2 2
16 0272900 | Facetted disc @16 4 4 4
17 | 690103124 |Bolt M16x35 mm 4 4 4
18 | 69530145G |Pin @30 L=145 2 2 2
19 | 630532600 | Locking bush for pin head 3 3 3
20 | 690101101 |Bolt M12x25 3 3 3
21 | 69530175G |Pin @30 L=175 1 1 1
22 0432510 | Lub. nipple M8 3 3 3
23 | 630757013 |Drawbar @40 solid M16 bolts 1 1 1
23a | 690105003 |Loose towing eye, @40
24 | 630757025 |Drawbar @50, pivoted, homologeret M16 bolts 1 1 1
24a | 690105004 |Loose towing eye, @50, pivoted, homologeret
25 | 630757028 |Drawbar, @50, pivoted M16 bolts 1 1 1
25a | 690141211 |Loose towing eye, @50, pivoted
26 | 690103275 |Bolt M16x65 10.9 6 6 6
27 0272290 | Facetted disc @16 12 12 12
28 | 0264090 |Self-locking nut M16 6 6 6
29 7345001 | Parking devise for hose 8 places 1 1 1
29 7345002 |Parking devise for hose 14 places 1 1 1
30 7345003 | Cover for parking devise 1 1 1
31 0246060 |Bolt 4 4 4
32 0272240 |Facetted disc 6mm 4 4 4
33 0264040 | Self-locking nut M6, DIN985 4 4 4

16




éHE-VA Tip Roller 4,5/5,4 /6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos. Qty. Designation 45m | 54m | 6,3m
34 0235360 |Bolt M12x40mm,8.8 fzg 2 2 2
35 0272270 |Facetted disc @12 4 4 4
36 0264070 | Self-locking nut M12 DIN985 2 2 2
37 7345010 | Complete parking device for hoses 8 places (pos 33-40)

37 7345019 | Complete parking device for hoses 14 places (pos 33-40)

1

Pos. Qty. Designation 45m | 54m | 6,3m
1 | 690141310 |Wheel 10.0/75x 15.3 10 layers 2 2 2
1 | 690141215 |Hjul 11.5/80x15.3- 14 ply from machinno. 349836 2
2 | 630712000 |Center frame 1
2 | 630722000 |Center frame 1
2 | 630752000 |Center frame 1
3 | 690142001 |Warning triangle 1 1 1
3a 0233860 |Bolt M5x20 2 2 2
3b 0264030 |Nut M5 2 2 2
3c 0272230 |Facetted disc @5 2 2 2
4 690141025 | Hub 7050.6-M18/161-205 1700 kg 2 2 2
4a | 690141039 |Hub bolt M18x1,5x49 12 12 12
4b 0396470 |Hub nut M18 12 12 12
4f 0395260 |Hub cap @62 2 2 2

17




gHE-VA

Zé1so6 tagok

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

18/04-2023

Pos.

Qty.

Designation

5,4m

6,3m

630713011

Wing right

630723011

Wing right

630753007

Wing right

630713010

Wing left

630723010

Wing left

630753003

Wing left

630714000

Side section left

630724000

Side section left

630754000

Side section left

630714100

Side section right

630724100

Side section right

630754100

Side section right

69440425G

Pin 940 L =425

630532600

Bush for pin head

690101101

Bolt M12x25

69440525G

Pin g40 L =525

69430090G

Pin 30 L =90

690140714

Sliding disc @42/@66x1,5

Olo|Nlo|u|ldw MNP (RIRR|R R

0475100

Sliding bush @40/@44 1L=40

AN oM

ANV oM

AR INDNINDNOODIO|IN|F

18



gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Ko6zépso tag, 620mm-es gyiiriivel ellatott gépeknél, 342089 alvazszamu gépek utan
Pos. Qty. Designation 4,5m 5,4m
1 | 690141310 |Wheel10.0/75 x 15.3 10 layers 2 2
2 | 630536300 |Centerframe 1
630546300 | Centerframe 1
2 | 630536325 |Centerframe w/side section lock 1
630546325 | Centerframe wi/side section lock 1
2a | 630536521 | Locking pin for side section lock @35 L=340 2 2
2b | 690134010 |Split for locking pin 2 2
3 | 0521010 |warning triangle 1 1
3a | 0233860 |Bolt M5x20 2 2
3b 0264030 |Nut M5 2 2
3c | 0272230 |Facetted disc @5 2 ?
4 | 690141025 |Hub 7050.6-M18/160-205 1700 kg 2 2
4a | 690141039 |Hub bolt M18x1.5x49 12 12
ab | 0396470 | Hub nut M18 12 12
4F | 0395260 | Hub cap g62 2 2

19



gHE-VA

Széls6 tagok 620mme-es gyiiriivel szerelt sépeknél, 342089-es alvazszamu gépek utan

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

18/04-2023

Pos. Qty. Designation 5,4m
1 | 630536410 |Wing right 1
1 | 630546410 |Wing right 1
1A | 630536400 |Wing left 1

1A | 630546400 |Wing left 1
2 | 630536510 |Side section right 1
2 | 630546510 |Side section right 1
2 | 630536525 |Side section right w/side section lock 1
2 | 630546525 |Side section right w/side section lock 1
2A | 630536500 |Side section left 1

2A | 630546500 |Side section left 1
2A | 630536515 |Side section left w/side section lock 1

2A | 630546515 |Side section left w/side section lock 1
3 | 69440425G |Pin g40 L =425 2 2
4 | 630532600 |Bush for pinhead 6 6
5 | 690101101 |Bolt M12x25 6 6
6 | 69440525G |Pin g40 L =525 2 2
7 | 69430090G |Ping30 L =90 2 2
8 | 690140714 |Sliding disc @42/@66x1,5 4 4
9 0475100 |Sliding bush @40/@44 L=40 4 4
10 | 630536521 |Pin for sidesection lock @35 L=340 2 2
11 | 690134010 |Split 8mm 2 2

20



gHE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Hengerblokkok

Lenient

(TN

21




gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos.| Art. No. |Designation 45m | 54m | 6,3m
1 0235830 |Bolt M16x55 24 24 24
2 0272290 | Facetted disc 216 48 48 48
2a 0264090 | Self-locking nut M16 24 24 24
3 690140812 |Bearing UCF 309, g45, 4-hole, 50 axle 6 6 6
3 690140813 |Bearing UCF 211, @55, 4-hole, 260 axle 6 6 6
4 630552300 | Stop ring with bolt, 850 axle 3 3 3
4 671040400 | Stop ring with bolt, 860 axle 3 3 3
4a | 691040045 | Set screw for bearing UCF 309, M10x1.25 L=12 6 6 6
4a | 691040046 | Set screw for bearing UCF 211, M10x1.0 L=10 6 6 6
5 678541736 | Axle for centre + side sections @50 ST70 L=1736 3 0 0
5 678542066 | Axle for centre + side sections @50 ST70 L=2066 0 3 0
5 678542370 | Axle for centre + side sections @50 CrNi L=2370 0 0 3
5 678661736 | Axle for centre + side sections @60 ST70 L=1736 3 0 0
5 678662063 | Axle for centre + side sections @60 ST70 L=2063 0 3 0
5 678662370 | Axle for centre + side sections @60 ST70 L=2370 0 0 2
5 678692370 | Axle for centre @60 CrNiMo6 L=2370 0 0 1
6 690150039 | Cambridge plain ring @450 (260) Lenient 45 54 63
7 690150040 |Cambridge breaker ring @450 (260) Lenient 42 51 60
6 690150024 | Cambridge plain ring @510 (@60) Aggresive 45 54 63
6 690150030 |Cambridge plain ring @510 (260) Lenient 45 54 63
7 690150025 | Cambridge breaker ring @510 (260) Aggresive 42 51 60
7 690150032 | Cambridge breaker ring @510 (&60) Lenient 42 51 60
8 690150007 |Cam ring 22" (50) 30 36 42
9 690150034 | Crosskill ring 2485 mm (260) 24 27 33
9 690150074 | Cross-killring @550 mm (260) 24 27
10 | 690150011 |Loose Crosskill ring 8530 mm 21 27 30
10 | 690150075 |Lgs cross-killring @600 mm 21 27
11 | 690150035 |Hub for loose Crosskill ring @60 21 27 30
12 | 690150059 |Serrated ring 24" @620 after machin no. 342089 42 51
13 | 690150049 |Plain ring 24" @620 after machin no. 342089 45 54 0
12 | 690150102 |Breaker ring @560 42 51
13 | 690150101 |Plainring @560 45 54
14 | 690150028 |Plainring @505 (260) 15 18 21
15 | 690150013 |Corrugated ring @500 (260) END 1. april 2011 90 108 126
15a | 690150050 |2D Corrugated ring 600 mm 5 spokes New from 1. april 2011 57 69
15a | 690150109 |2D Corrugated ring 550mm 5 spokes 57 69
15b | 690150087 |2D Corrugated ring 500 mm 3 spokes New from 1. april 2011 57 69 78
16 | 690150091 |Adjustment shim 25mm, complete set with bolts
16 | 690150090 |Adjustment shim 15mm, complete set with bolts
16 | 690150099 |Adjustment shim 20mm, complete set with bolts

22




éHE-VA Tip Roller 4,5/5,4 / 6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

17 | 690150063 |Starring @500, Center @135 45 54 63
18 | 690150064 |Starring @450 w/neck @60 45 54 63
17 | 690150065 |Starring @600, Center @135 45 54 63
18 | 690150066 |Starring @550 w/neck @60 45 54 63
19 | 690150112 |Roundel for mounting af starrings 3 3 3

Hidraulika rendszer

23




gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos. Art. No. | Designation 5m 4Am 6.3 m
1 690203001 | Quick-coupling ¥2" male 4 4 4
la | 690119202 |Tie strap blue 2 2 2
1b | 690119203 |Tie strap red 2 2 2
2 | 690203003 | Screw-in straight GA10LK %" 4 4 4
3 690201004 |Hydraulic hose 1/4" L=4950 mm 2 2 0
3 690201034 |Hydraulic hose 1/4" L=5500 mm 0 0 2
4 690201006 |Hydraulic hose 1/4" L=3800 mm 1 1 0
4 690201029 |Hydraulic hose 1/4" L=4300 mm 0 0 1
5 690201005 |Hydraulic hose 1/4" L=3300 mm 1 1 0
5 690201007 |Hydraulic hose 1/4" L=3700 mm 0 0 1
6 | 690203006 |Screw-in angle VA10LK 3/8" 4 4 4
7 | 69430090G | Pin g30 L=90 2 2 2
8 |69530135G |Pin @30 L=135 1 1 1
9 |69430175G |Pin @30 L=175 1 1 1
10 | 690101101 |Bolt M12x25 4 4 4
11 | 630532600 |Locking bush for pin head 4 4 4
12 | 690200050 |Tip cylinder 80/40x500 mm 1 1 0
12 | 690200120 | Tip cylinder 80/40x600 mm 0 0 1
12e | 690200143 |Packing set 80/40 - - -
13 | 690200010 \é\él/ggg(l)g\der for weight balancing cylinder 1 1 0
13e | 690200076 |Packing set 60/30 - - -
13 | 690200030 ;/\é;zg;g(l)gmder for weight balancing cylinder 0 0 1
13e | 690200068 |Packing set 70/40 - - -
15 | 630727010 | Weight balancing cylinder 1 1 0
15 | 630757010 | Weight balancing cylinder 0 0 1
16 | 690207901 |Restrictor 1 mm 2 2 2

24




gHE-VA Tip Roller 4,5/5,4 / 6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Spring-Board simito

A Spring-Board simit6hoz egy kettésmitkodést hidraulikakor sziikséges a traktoron. A simitd szoge
hidraulikusan allithato a vezetofiilkébol, mélysége mechanikusan allithat6. A simit6 lapok egymastol
fiiggetleniil mitkddnek, de egymashoz is kapcsolhatoak az un, 6sszeko6td rendszerrel, ha jobb simitd hatas
szlikséges. Az atszerelés konnyen megoldhato, szerszamok hasznalata nélkiil.

Munkahenger felszerelése a Spring-Board simitora

A hidraulika munkahengerek az alabbiak szerint helyezkednek el. Nagyon fontos, hogy megfeleléen
legyenek felszerelve, hogy a j6 munkat tudjanak végezni.

A gylritipus hatarozza meg, hogy a munkahengereket az 1. vagy a 2.lyukba helyezziik. Ha a henger
450mme-es vagy 550mm-es gylirveel szerelt, akkor a munkahengernek az 1.-be kell kerlilnie és 1la-ba
vagy 1.b-be. Ha a gép 620mm-es gyiiriikkel van szerelve, akkor a munkahengernek a 2. lyukba, illetve
2.a-ba vagy 2.b-be kell kertlnie.

25



éHE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Spring-Board simit6, kozéps6 tag

40

T 38

26



gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos. |Art. No. Designation 5m 4Am 6.3 m
1 633033020 | Box section for tines 1 0 0
1 633043020 |Box section for tines 0 1 0
1 633053020 |Box section for tines 0 0 1
1A 690109202 |Plast plug 2 2 2
2 633031000 |Suspension for centre section 1 0 0
2 635041000 |Suspension for centre section 0 1 0
2 633051000 |Suspension for centre section 0 0 1
3 69525087F |Pin @25 L=87 2 2 2
4 0378200 |Ring splitter-pin @4,5 3 3 3
5 670861100 |Flange 2 2 2
6 690110101 | U-Bolt M16x100x100x100 2 2 2
7 0272900 |Disc @16 4 4 4
8 0264090 |Nut M16 4 4 4
9 690200160 |Cylinder 50/30x155 1 1 1
% 690200045 |Packing set 50/30 mm - - -
10 691372020 |Locking ring U 20 A2 Din 471 2 2 2
11 690115010 |Washer @20/@28x1mm 2 2 2
12 69520046D |Pin @20 L=46 1 1 1
13 69520087F |Pin @20 L=87 1 1 1
14 690203006 |Screw-in angle VA10LK 3/8" 2 2 2
15 690201015 |Hydraulic hose 1/4" L=710 1 0 0
15 690201051 |Hydraulic hose 1/4" L=250 0 1 1
16 690201015 |Hydraulic hose 1/4" L=710 1 0 0
16 690201059 |Hydraulic hose 1/4" L=350 0 1 1
17 690203015 |Fastener T10 4 4 4
18 690201040 |Hydraulic hose 1/4" L=1480 1 0 0
18 690201032 |Hydraulic hose 1/4" L=1130 0 1 0

27




gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos. Art. No. | Designation bSm Am 6,3 m
18 | 690201032 |Hydraulic hose 1/4" L=1130 0 0 1
19 | 690201040 |Hydraulic hose 1/4" 1L=1480 1 0 0
19 | 690201053 |Hydraulic hose 1/4" L=1260 0 1 0
19 | 690201053 |Hydraulic hose 1/4" L=1260 0 0 1
20 | 690201060 |Hydraulic hose 1/4" L=3000 1 0 0
20 | 690201044 |Hydraulic hose 1/4" L=3460 0 1 0
20 | 690201038 |Hydraulic hose 1/4" L=4000 0 0 1
21 | 690201060 |Hydraulic hose 1/4" L=3000 1 0 0
21 | 690201005 |Hydraulic hose 1/4" L=3300 0 1 0
21 | 690201006 |Hydraulic hose 1/4" L=3800 0 0 1
22 | 690203003 | %" screw-joint for quick-coupling (male) 2 2 2
23 | 690203001 | Quick-coupling (male) ¥2" 2 2 2
24 | 690210213 | Screw for double tube support (214, g15, 916, 918) 5 5 5
25 | 690210211 ;'fg)plate for double tube support (214, 15, ¢16, 5 5 5
26 | 690210210 | Tube support double g14/914 10 10 10
27 | 690210212 ;/\izlld;rig)plate for double tube support (214, 915, 5 5 5
28 0422390 |Tine support 6 8 8
29 | 690103098 |Bolt M12x110 6 8 8
30 0422145 |Tine (10x80) 6 8 8
30a | 633052000 |Tine complete, with flat tine point 6 8 8
31 0264070 |Self-locking nut M12 18 24 24
32 0272270 |Disc g12 18 24 24
33 0431975 |Locking ring 30x@3 12 16 16
34 | 633055500 | Tine fittings for locking system 6 8 8
35 | 69512040K |Pin @12,5 x 40 12 16 16
36 | 633055710 |Long locking rod for locking system 10 14 14
37 | 633055700 |Short locking rod fr locking system 2 2 2
38 | 633052100 |Tine point (8x150) 6 8 8
39 0248670 |Bolt M12 x 45 12 16 16
40 | 633052150 | Tine point (crush breaker) 6 8 8
41 | 690207901 |Restrictor 1 mm 1 1 1

28




éHE-VA Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Pring-Board simitd, szélsé tagok

29



gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Pos. Art. No. |Designation 45m 4m 6.3 m
1 633033010 | Box section for tines (right) 1 0 0
1 633033030 |Box section for tines (left) 1 0 0
1 633043010 | Box section for tines (right) 0 1 0
1 633043030 | Box section for tines (left) 0 1 0
1 635053010 | Box section for tines (right) 0 0 1
1 635053030 |Box section for tines (left) 0 0 1
2 633054500 | Suspension for side section 4 4 4
2 633054520 | Suspension for side section  (after 1th June 2010) 4 4 4
3 | 69525095F |Pin @25 L=95 1 1 1
4 | 690134001 |Ring splitter-pin @4,5 6 6 6
5 | 690113008 |Self-locking nut M16 16 16 16
5 | 690113016 | Self-locking nut M18 (after 1th June 2010) 16 16 16
6 0272900 |Disc @16 16 16 16
6 0272300 |Disc @18 (after 1th June 2010) 16 16 16
7 | 690110402 | U-Bolt M16x160x80x160 mm 8 8 8
7 690110405 | U-Bolt M18x160x80x160 mm (after 1th June 2010) 8 8 8
8 | 691372020 |Locking ring U 20 A2 Din 471 4 4 4
9 | 690115010 | Washer @20/@28x1mm 4 4 4
10 | 69520046D |Pin @20 L=46 2 2 2
11 | 690200160 |Cylinder 50/30 x 155 2 2 2
11le | 690200045 |Packing set 50/30 mm 2 2 2
12 | 69520087F |Pin @20 L=87 2 2 2
13 | 690203006 |Screw-in angle VA10LK 3/8" 4 4 4
14 | 690210212 Z\{eSI)dlng plate for double tube support (214, 915, @16, 5 5 8
15 | 690210210 | Tube support double g14/¢14 12 12 16
16 | 690210211 | Top plate for double tube support 6 6 8
17 | 690210213 | Screw for double tube support (914, @15, @16, ¢18) 6 6 8
18 | 690201022 |Hydraulikslange 1/4" left side section L= 3140 mm 1 0 0
18 | 690201005 |Hydraulikslange 1/4" right side section L= 3300mm 1 0 0
18 | 690201044 |Hydraulikslange 1/4™ left side section L= 3460 mm 0 1 0
18 | 690201048 |Hydraulikslange 1/4™" right side section L= 3610mm 0 1 0
18 | 690201048 |Hydraulikslange 1/4™ left side section L=3610 mm 0 0 1
18 | 690201006 |Hydraulikslange 1/4" right side section L=3800 mm 0 0 1

30




gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023
Pos. Art. No. | Designation b5m 4Am 6.3
19 | 690201060 |Hydraulikslange 1/4" left side section L=3000 mm 1 0 0
19 | 690201060 |Hydraulikslange 1/4™ right side section L= 3000 mm 1 0 0
19 | 690201022 |Hydraulikslange 1/4" left side section L=3140 mm 0 1 0
19 | 690201005 |Hydraulikslange 1/4" right side section L= 3300 mm 0 1 0
19 | 690201044 |Hydraulikslange 1/4" left side section L=3460 mm 0 0 1
19 | 690201048 | Hydraulikslange 1/4™ right side section L=3610 mm 0 0 1
20 | 690103098 |Bolt M12x110 12 14 16
21 0422390 | Tine support 12 14 16
22 0422145 |Tine (10x80) 12 14 16
22a | 633052000 | Tine complete 12 14 16
23 0264070 | Selflocking nut M12 36 42 48
24 0272270 |Disc @12 36 42 48
25 0431975 | Locking ring 30xg3 24 28 32
26 | 633055500 | Tine fitting for locking system 12 14 16
27 | 69512040K |Pin g12.5x40 24 28 32
28 | 633055710 | Long locking nut for locking system 10 12 14
29 | 633055700 | Short locking nut for locking system 4 4 4
30 | 633052100 |Tine point (8x150) 12 14 16
31 | 633052150 |Tine point (crush breaker) 12 14 16
32 0248670 |Bolt M12x45 24 28 32
33 | 635151000 |Scale for depth control 1 1 1
34 | 635152000 |Indicator for depth control 1 1 1
35 | 690110020 |U-bolt M10x70x70x70 mm 1 1 1
36 0272260 |Disc @10 2 2 2
37 0264060 | Self-locking nut M10 2 2 2
38 | 698500018 |Sticker for scale f/springboard 1 1 1
39 | 69525087F |Pin g25 L=87 3 3 3
40 | 690207901 |Restrictor Imm 2 2 2

31




gHE-VA

Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

18/04-2023

Kozuti vilagitas

LED Vilagitas

Pos. | Art. No. | Designation Qty.
1 7357505 | Lightbox (L) 1
7357508 | Lightbox (R) 1
2 7357504 | Rear light 2
3 0264030 | Locking nut M5 16
4 7357507 | Marking lights (L) 1
7357509 | Marking lights (R) 1
5 0234340 | Bolt M5x25 4
6 0272240 | Facet plate @5 8
7 0656240 | Reflex, yellow 2
8 0656250 | Reflex, white 2
9 | 690160017 | Reflex, red 2
10 0234330 | Bolt M6x20 4
11 7357516 | Bracket 2
12 0272250 | Facetplate @8 16
13 0264050 | Locking nut M8 8
14 0234750 | Bolt M8x20 4
15 | 690160080 | Cable 5x 1mm?®  (Inform about lenght by ordering sparepart)
16 7357545 | Rutaseal nipple M20 8-12mm Grey RAL7001 2
17 | 690160070 | Plug 7 poles DIN 72 577 — I1SO 1724 1
18 7357546 | Rubberbushing Nr. 38A @10/3 black 1
19 0520492 | Junction box 105x105x60 1
Figyelem:

Ellendrizze a kabelek szamat miel6tt megendeli az alkatrészeket.

32



Tip Roller 4,5/5,4/6,3m (kivéve 6,3 m 620mm Cambridge

18/04-2023

gHE-VA

Kapcsolasi rajz

31

o |lo |—
> @
By

Stel

H. blink

Baglygte

Stoplygte

Stoplygte

Baglygte

V. blink

Stel

33



éHE-VA Tip Roller 4,5/5,4 / 6,3m (kivéve 6,3 m 620mm Cambridge 18/04-2023

Gyvorscserélo rendszer

Pos |Item no. Designation Qty.
1 0422145 Spring-Board tine 1
2 1170388 Flat wearing point — Easy-Change 1
3 1170410 Slicing plate point w/three tines — Easy-Change 1
4 1170389 Easy-Change bracket for transverse locking system 1
5 1170391 Locking pin 1
6 0378200 Ring split @4,5 mm 1
7 0227842 Insex DIN912 M12x35mm Fzb 8.8 2
8 0272270 Facet plate 2
9 0264070 Self-locking nut M12 2
10 1170806 Edge equipment, links 1
11 1170805 Edge equipment, rets 1

34



- ) B i . e P T _ -
%J‘x\ v,),_;;n r:ﬂ 1#;"{}”%{‘??;[‘?‘-{ %«x‘?‘r‘;"," é“"é‘_ﬁ br{"’-"l’krf?' S e Y '5.:;“"; 7 ‘-“f\g'vﬁz)} S

e

K W'f‘“ . SIS ""‘.‘ = g V é 6*’ TE
_ ~ = -——- i i () mE. Ly "Aa
TR m-\“‘-? . T
Ry B 22 I pofk 3
S @ w jne 8 & eofs o O san
[ifiicee =" i e A

A véltoztatasok joga fenntartva.



